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1.2m Drop Test
NAME OF SAMPLE: Package for CyllndrlcaICLé'ilhlum-lon Rechargeable
TR [T T B 12 1 7 e, PV ) 0, 2R A
CLIENT: Zhengzhou BAK Battery Co.,Ltd
ZAE AL H M e FLB A PR A 7
CLASSIFICATION OF TEST: Commission Test
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TEST REPORT

No.: RZUN2022-6690-DT1 Page 2 of 7 Pages
Name of samples: Package for Cylindrical Lithium- | Battery type/Model:

ion Rechargeable Cell B 7 5 R - N21700CD-53E

FE b A FR: [T B B 1 70 H L Y e A 3,6V 5300mAh 19,08Wh

Commissioner address:300 Meters of North Road,
- ] West Conjunction of Zhongxing Road and BAK Road,
Commli§|qn?fi by: Zh“ehngzh%laAK Battery Co. Ltd Zhongmou County,Zhengzhou City,Henan,P.R.China
FABRAL AL R IR A A M of R T O T 4 e 0 15 L 5
KBS XA P 300 K it b

Manufacturer address:300 Meters of North Road,
West Conjunction of Zhongxing Road and BAK Road,

Manufacturer: Zhengzhou BAK Battery Co.,Ltd Zhongmou County,Zhengzhou City,Henan,P.R.China

MLz L 7 W N A= \ N s 2z

WG HHEL S AL A PR A IR RTHEE: o TP M o e Y 15
IEAZ XA )P 300 KAk

Classification of test: Commission Test Quantity of sample: 10 packages

2 ) ZEHE FESR SR 10 M2k

Tested according to: Sample identification:

MR ARHE: ST/SG/AC.10/1/Rev.22 FERAR IR T 5 pl#~pl0o#

Receiving date: Means of receiving: Submitted by commissioner

B EH M 2022-12-06 BT BATEALEAE

Completing date: Testitem: 1 item

SERCH H: 2022-12-27 MARIH : 170

Test conclusion:
R 251

The 1.2m drop test of the packages for Cylindrical Lithium-ion Rechargeable Cell submitted by
Zhengzhou BAK Battery Co.,Ltd is tested according to the 22" Revised Edition of the Recommendations on
the Transport of Dangerous Goods, Model Regulations (ST/SG/AC.10/1/Rev.22).

EH 540 PN B o LA PR 2 W) Aar (1 [ A T AR B8 1 78 W Lt (R AL A 1, 2m BRIE MK (OC T Sl B 41z i
P METEA) 5 22 BT kAT Al .

The test results comply with the relevant geQui ST/SG/AC.10/1/Rev.22.

WIS BTG (LT fakb izt g N i) 2

Title: Manager
HLAENER S5 %
Approved by: Huang Kun Reviewed by: Zhang Siyao Tested by: Chen Zeyan
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Ref. No.: RZUN2022-6690-DT1 Page 3 of 7 Pages
Description and illustration of the sample:

Pt U Y B A -

The info of package
ARMER
Package No.
R
Package quantity
R EE
Battery net weight
EREREL:
Battery Number
FERTRES
Package size
AR
Type of transport Lithium ion batteries (Including lithium ion polymer batteries) / 25T
i izt 77 2\ Rt CROLHREE B TR e dit)
VNIRRT
the material of outer packaging
B Corrugated carton f# AR 4646 [ Jwood carton A

L] £ At other:
e SE A2 NRE il I AL 25 5 5K

the manner of inner packaging that can be completely enclose the samples
(I A4k Foam material I8¢ Plastic disc I4CHRFE#Z Paper divider
(¥R 52 EkHE Plastic bubble and pearl cotton

[J#a—% D ¥ k48 Single sealing plastic bags

C1#8%}<# Plastic air cushion  []#57/V%¢ Independent packaging

[ ¥4t other:

pl#~p5# p6#~pl0#

9,74kg 9,43kg

8,68kg 8,82kg

128pcs 130pcs

290mm*240mm*200mm 384mm*314mm*90mm

Description of the sampling procedure:

ORERE 5 (LR

Description of the deviation from the standard, if any:
TR G RAKT G bR AE T ) 158 ]

Remarks:
ik
Throughout this report a comma is used as the decimal separator.

A LU A N

LTC-R-4535-ST/SG/AC/10/1/Rev22-Al
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Photos of Samples and Labels/# & BB F EiniR

Cell/H:ts (N21700CD-53E 3,6V 5300mAh 19,08Wh)
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Photos of Packages / £33/

pl#~p5it

p6#~pl0#

Package/tJ 244
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ST/SG/AC.10/1/Rev.22

Clause Requirements Result Verdict
s PRHEER WG R H5e
6.1.5.3 1.2m Drop test / 1,2 KRB P
Test procedure / JiXBH i
The package of batteries is dropped from 1.2m / B £ 1 M 1,2 K% -
Drop orientation/Ek¥% J5 [l The package is in
Where more than one orientation is possible for a given drop, | the shape of a box.
the orientation most likely to result in failure of the packing |[The package is
must be used. / WI{E— X EF IR AT ge A —F LA BRI, | subjected to  five
ORI B oy LSS AR I BT 7 1) drops in different
. . . : ientation.
Drop orientation for a package which are in the shape of a onen‘ o peun s
box. / AR AR BTE 7 1) BN, s
First drop: flat on the bottom / 5 —¥: LAFHJEF 2 ROATT
Second drop: flat on the top / 5 —¥%: LAFETIE
Third drop: flat on the long side / 55 = k. PL—KAl i ~F i
Fourth drop: flat on the short side / & PYV:  LL— %6 (] i ~F 2k
Fifth drop: on a corner / 55 fiik: PL— B
Drop Target / B% B#5: _ i,
The target must be a non-resilient horizontal surface and | N€ drtopﬂtarget IS a
must be / Bk B AR UG RAE . T /K SF R T HLAT g;';geaig oygrﬂ( -_
(a) integral and massive enough to be immovable / 2458 ﬁ{ » .
#&. JEE DI E A, ’
(b) flat with a surface kept free from local defects capable of
influencing the test results / K ~F-4H, JogZmIE 25 R
SR AR
(c) rigid enough to be non-deformable under test conditions
and not liable to become damaged by the tests / B &
BERINIE, FEIRI K P AR IEA SR T IR,
(d) sufficiently large to ensure that the test package falls
entirely upon the surface / A &1 K A% LUE 56
RO eBVE RN L.
3.3.1 Requirements/ZER P
special Each package is capable of withstanding Sample No 5
1 . 21 Wi v oo p1#~pl0#
provision alz2m drop test in any orientation ﬁéﬂlﬂjﬁ
188 (g) without damage to cells contained
therein, without shifting of the contents
so as to allow cell to cell contact and No damage to cells;
without release of contents. No cell to cell
AL RS R ZAT AT 71 1,2m Bk contact; No release b
IR 25 o A ) i A B, IR IS A Status of contents from the
BURAL, WA I A &R B A BRI JERAS package. .
IR a HTC PR ot
Hitim: TR
YN B

LTC-R-4535-ST/SG/AC/10/1/Rev22-Al
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NEE = AT
Important

I e w R ESR DAZI Ko o
The test report is invalid without the official stamp of CVC.

2. REARRKEPBHEFER, NI HEHA R
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AHREAHEN L AR N KA N2 44 TE R
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. FAREIRETICRL
The test report is invalid if altered,

5. MATIIAR S A A AW M WCEERE Z HE A+ 10K P 1A el A 52 H
Objections to the test report must be submitted to CVC within 15
days,

6. AR A OB S 75T
The test report is valid for the tested samples only.

7. HERSRCIOR AR I, PRI, PR R,
NIAF R B
As for the Verdict, “-” means “no need for judgement”, “P” means
“‘pass” , “F” means “fail” and “N/A” means “not applicable”.

IS \l/ o

*A R 7 AN CUA PRI B FIETRIEFI . EOF A i AT EH . I #x
The test data and test results given in this test report should only be used for purposes of scientific
research, teaching and internal quality control when the CMA symbol is not presented.

Moo bk JURETTHITREAHOT R KE RS K 3
JURABTNTT B OIS AR S 179 5 H B 2 m D MR GIHaHE £SO

Lab Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, China.

Testing Location: Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road, Huangpu District,
Guangzhou, P. R. China.

B, if(Tel): 020 32293888 S E 4 fi5 (Post Code): 510663

f&  F(FAX): 020 32293889 E-mail: office@cvc.org.cn

http://www.cvc.org.ch
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